



TC-5867

Sample No : BM25-000780.001-A
 JOE No : BM25-000780
 ULR No : TC586725100005434F

Issue Date : 12/06/2025
 Report Control No : BMR0000045773

Sample not Drawn by Laboratory

Customer Provided Information

Sample Name : BAUXITE
 Customer Name : ALLONS MINES AND MINERALS
 Customer Address : 1ST FLOOR KISHORE SAGAR ROAD
 City :
 State : Madhya Pradesh
 Sample Mark : Bauxite
 Sample Qty. : 2551.0 g
 Sample Size : About 100 mm
 Sample Condition : Self Sealed
 Data Provided By Customer : Customer Name, Address, Sample, Description, Sample Mark, Sample Quantity & Test protocols
 Disposal Days : 30

Postal Code : 471001
 Country : INDIA

Lab Provided Information

GROUP : Ores & Minerals : Aluminum Ores
 Sample Received Date : 10/06/2025
 Test Start-End Date : 10/06/2025 - 12/06/2025
 Registration Date : 10/06/2025

NABL Accredited Tests

Test Name	Test Protocol	Test Results
DISCIPLINE: CHEMICAL		
Loss on Ignition on dry basis %	IS 2000 : 1985 (Part 1) Reaff 2011	25.70
Aluminium as Al ₂ O ₃ %	SGSIN-LAB/BBSR-WI XRF-02/Ver; 1.1/21.08.2021	49.28
Iron as Fe ₂ O ₃ %	SGSIN-LAB/BBSR-WI XRF-02/Ver; 1.1/21.08.2021	20.66
Silica as SiO ₂ %	SGSIN-LAB/BBSR-WI XRF-02/Ver; 1.1/21.08.2021	2.10
Titanium as TiO ₂ %	SGSIN-LAB/BBSR-WI XRF-02/Ver; 1.1/21.08.2021	1.76

Per Pro SGS India Private Ltd.

V. Parakrishnan
 Manager
 Authorised Signature
 End of Report

Page 1 of 1

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

*This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgsgroup.in/Service-Terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

By nature of the sample moisture can't be stored for a period of 30 days. Moisture sample will be analyzed and disposed after completion of the test

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 7 days (in case of perishable items) and 30 days for all other samples from the date of issue of report. The samples from the regulatory bodies are to be retained as specified. This document cannot be reproduced, except in full, without prior written approval of the company.

The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer.

Statement of conformity, wherever required or provided, is based on comparison of measurement result(s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer. Measurement Uncertainty is not taken into account unless otherwise requested in writing.

SGS India Pvt. Ltd.

Laboratory Services, C/o - Pioneer Paper Plasts Pvt. Ltd. H.O.S 3/21, Sector-A, Zone - B Mancheswar Industrial Estate Bhubaneswar-751010, Odisha Phone/Fax:-06742590879

Member of the SGS Group (SGS SA)

Test Report

Sample No : BM25-000780.001-B
JOE No : BM25-000780

Issue Date : 12/06/2025
Report Control No : BMR0000045773

Sample not Drawn by Laboratory

Customer Provided Information

Sample Name : BAUXITE
Customer Name : ALLONS MINES AND MINERALS
Customer Address : 1ST FLOOR KISHORE SAGAR ROAD
City :
State : Madhya Pradesh
Sample Mark : Bauxite
Sample Qty. : 2551.0 g
Sample Size : About 100 mm
Sample Condition : Self Sealed
Data Provided By Customer : Customer Name, Address, Sample, Description, Sample Mark, Sample Quantity & Test protocols
Disposal Days : 30

Postal Code : 471001
Country : INDIA

Lab Provided Information

GROUP : Ores & Minerals : Aluminum Ores
Sample Received Date : 10/06/2025
Test Start-End Date : 10/06/2025 - 12/06/2025
Registration Date : 10/06/2025

Non-Accredited tests

Test Name	Test Protocol	Test Results
DISCIPLINE: CHEMICAL		
Calcium as CaO %	SGSIN-LAB/BBSR-WI XRF-02/Ver; 1.1/21.08.2021	0.015

Per Pro SGS India Private Ltd.

V. Tharaka Ram
Manager

Authorised Signatory

End of Report

Page 1 of 1

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

*This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgsgroup.in/Service-Terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents a www.sgs.com/terms_e-document.htm http://www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

By nature of the sample moisture can't be stored for a period of 30days. Moisture sample will be analyzed and disposed after completion of the test

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 7 days (in case of perishable items) and 30 days for all other samples from the date of issue of report. The samples from the regulatory bodies are to be retained as specified. This document cannot be reproduced, except in full, without prior written approval of the company.

The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer.

Statement of conformity, wherever required or provided, is based on comparison of measurement result(s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer. Measurement Uncertainty is not taken into account unless otherwise requested in writing.

SGS India Pvt. Ltd.

Laboratory Services, C/o - Pioneer Paper Plasts Pvt.Ltd H.O.S 3/21, Sector-A, Zone - B Mancheswar Industrial Estate Bhubaneswar-751010, Odisha Phone/Fax:-06742580879

Member of the SGS Group (SGS SA)